
 
 

 

Integrated Water Cycle 
Management Strategy and 
Strategic Business Plan 
2022 Review and Update 
 
 

  

 

Final Report 

September 2023



Eurobodalla IWCM Review  

 

 
  

 

Disclaimer: 

This report has been prepared on behalf of and for the exclusive use of Eurobodalla Shire Council and is 
subject to and issued in accordance with the agreement between Eurobodalla Shire Council and 
Hydrosphere Consulting. Hydrosphere Consulting accepts no liability or responsibility whatsoever for it in 
respect of any use of or reliance upon this report by any third party. 

Copying this report without the permission of Eurobodalla Shire Council or Hydrosphere Consulting is not 
permitted. 
[...]
Table 5: Drought restriction regime ................................................................................................................. 28 

Table 6: Summary of rainfall across the Shire (1970 – 2021 calendar years) ................................................ 30 

Table 7: Restrictions imposed and daily average demand (2002 – 2022) ...................................................... 31 

Table 8: Average unrestricted and restricted demand since 2002 .................................................................. 32 

Table 9: Impact of restrictions (2013 – 2022) .................................................................................................. 32 

Table 10: Preferred water supply augmentation strategy cost estimates........................................................ 50 

Table 11: Costing and financial analysis – desalination .................................................................................. 51 

Table 12: Comparison between TRB projected in the 2016 IWCM Strategy and actual TRB ........................ 55 

Table 13: ESC water losses (2014 – 2021) ..................................................................................................... 57 

Table 14: Sample dates and preceding rainfall ............................................................................................... 73 

Table 15: Total rainfall during sample period compared to 2021/2022 and long-term average rainfall .......... 74 

Table 16: Climate change risks relating to water supply and sewerage ......................................................... 79 

Table 17: IWCM Issues ................................................................................................................................... 85 

Table 18: Water access licences ..................................................................................................................... 89 

Table 19: Environment protection licences ...................................................................................................... 89 

Table 20: Summary of performance monitoring data ...................................................................................... 91 

Table 21: Input data (2022$) ......................................................................................................................... 109 

Table 22: Sensitivity analysis ......................................................................................................................... 116 
 
 

SBP OBJECTIVES 
SBP Objective 1: Levels of service .................................................................................................................. 93 

SBP Objective 2: Areas serviced ..................................................................................................................... 94 

SBP Objective 3: Service Pricing..................................................................................................................... 95 

SBP Objective 4: Environmental management ............................................................................................... 95 

SBP Objective 5: Water supply demand management ................................................................................... 96 

SBP Objective 6: Sewer flow management ..................................................................................................... 96 



Eurobodalla IWCM Review  

 

 
 Page ix 

 

SBP Objective 7: Recycled water management............................................................................................... 97 

SBP Objective 8: Drought and emergency management ................................................................................ 97 

SBP Objective 9: Customer and community involvement ................................................................................ 99 

SBP Objective 10: Customer satisfaction ......................................................................................................... 99 

SBP Objective 11: Human resources ............................................................................................................. 102 

SBP Objective 12: Operations ........................................................................................................................ 104 

SBP Objective 13: Maintenance ..................................................................................................................... 105 

SBP Objective 14: Capital works .................................................................................................................... 105 
 



Eurobodalla IWCM Review  

 

 
 Page 1 

 

PART A: IWCM STRATEGY 

1. BACKGROUND 

Eurobodalla Shire Council (ESC) owns and operates town water and sewerage systems and infrastructure in 
compliance with regulatory requirements, relevant land use planning considerations and general council 
regulations. The Eurobodalla Integrated Water Cycle Management Strategy (IWCM Strategy) ensures that all 
water security, water quality and sewage management needs and risks relating to ESC’s town water supply 
and sewerage systems are addressed for future planning. The IWCM Strategy sets levels of service and 
associated investment priorities.  

The Eurobodalla IWCM Strategy was originally adopted in 2003. In 2016 the IWCM strategy was reviewed 
and updated with new data on population growth, demand forecasts, water supply availability and servicing 
requirements as well as updated water supply and sewerage operational data. ESC has been progressively 
implementing water supply and sewerage improvements in accordance with its Integrated Water Cycle 
Management Strategy and Strategic Business Plan (IWCM Strategy and SBP, Hydrosphere Consulting, 
2016a) adopted by Council at its ordinary meeting on 13 December 2016.  

The 2016 IWCM Strategy was prepared in accordance with the Best-Practice Management of Water Supply 
and Sewerage Guidelines (DWE, 2007) and the Integrated Water Cycle Management Strategy Check List – 
July 2014 (NSW Office of Water, 2014a). The Integrated Water Cycle Management Strategy - IWCM Issues 
Paper (IWCM Issues Paper, Hydrosphere Consulting, 2016b) provided background information and 
presented the issues to be addressed. The 2016 IWCM Strategy included the following components to 
address the identified issues: 

• Waterwise education. 

• Continued demand management. 

• Provision of reticulated water supply and sewerage in Nelligen and South Durras. 

• Design, approvals and construction of a new southern storage. 

• Sewage treatment plant (STP) upgrades. 

• Provision of reticulated sewerage in Rosedale and Guerrilla Bay. 

• Provision of reticulated sewerage in Bodalla. 

• Malua Bay sewer diversion (from Batemans Bay STP to Tomakin STP). 

• Water supply and sewerage asset renewals. 

• Planning for other village water supply and sewerage schemes.  

The 2016 SBP addresses the Water Supply and Sewerage Strategic Business Planning and Financial 
Planning Check List – July 2014 (NSW Office of Water, 2014b). The 2016 SBP addressed the management 
and operation of the ESC water supply and sewerage businesses. The SBP documented Council’s asset 
management objectives and strategies as well as the resources required to meet the adopted levels of 
service.  



Eurobodalla IWCM Review  

 

 
 Page 2 

 

The IWCM Strategy and SBP are reviewed concurrently every five years following the release of new 
Census data. This report provides the 2022 review and update of the IWCM Strategy and SBP considering 
the implementation progress of the adopted strategies and actions, any new information available including 
the updated population, demographic and water supply and sewerage demand projections and presents the 
revised strategy. The financial plan has also been updated to demonstrate affordability of the revised 
strategy. The requirements of the Integrated Water Cycle Management Strategy Check List – February 2019 
(Department of Industry, 2019) have been considered in the review of the 2022 IWCM Strategy. 

2. EXISTING WATER SUPPLY AND SEWERAGE SYSTEMS 

2.1 Water Supply System 
ESC operates one water supply system consisting of two sub-systems, the northern system and the 
southern system as shown on Figure 7 and Figure 8. The water supply system services urban areas 
between Maloney’s Beach in the north and Mystery Bay and Tilba Tilba in the south including the main 
population centres of Batemans Bay, Moruya and Narooma. The majority of towns and villages are supplied 
with water through the regional water supply scheme while rural areas of the Shire (including the villages of 
Nelligen, South Durras and Congo) rely on local water supplies such as rainwater tanks and private 
groundwater bores. Akolele in the south of the Shire is serviced by Bega Valley Shire Council. The water 
supply system is depicted on Figure 7 and Figure 8. 

The northern system draws water from the Deua/Moruya River which feeds into an off-river storage (Deep 
Creek Dam, capacity 4,900 ML) at a rate of up to 30 ML/d. The Buckenboura River intake was recently 
decommissioned due to limited water availability and operational issues. The northern system includes a 
water treatment plant (WTP) at Denham’s Beach. The southern system draws water from the Tuross 
River/Tuross alluvial aquifer (bores) at a rate of up to 4 ML/d which feeds directly to the southern WTP 
(SWTP, i.e. no raw water storage) on the Tuross River west of Bodalla. The sub-systems can operate 
independently, or the entire scheme can be supplied from the northern system. This north-to-south operation 
provides operational flexibility during droughts when insufficient water is available from the Tuross supply or 
the groundwater quality is poor, during floods when the bore integrity has been compromised and during 
periods of low demand. The whole of the Shire is fed by the northern system throughout the year apart from 
the peak season when areas south of the dotted line on Figure 8 are fed by the southern system. 

The northern WTP (NWTP) was commissioned in mid-2011 with a capacity of 20 ML/d. Raw water is 
pumped from Deep Creek Dam to the WTP where it is dosed with lime and carbon dioxide, poly-aluminium 
chloride and fluoride. Powdered activated carbon (PAC) is dosed for algal toxin removal when considered 
necessary. Dosed water flows into a flocculation tank to allow coagulation before it flows to a dissolved air 
flotation filtration (DAFF) unit. Filtered water gravitates to the clear water tank and through an ultraviolet (UV) 
disinfection unit to the Denhams Beach reservoir. Water is also chlorinated at the outlet to the clear water 
pump station to maintain residual chlorine in the distribution system. DAFF filters are backwashed 
automatically after a set time with water from the clear water tank via a backwash pump. Backwash 
wastewater from the filters is discharged to the wastewater tank via a wastewater collection pit. Wastewater 
from the wastewater tank is pumped to sludge thickeners. The supernatant is disinfected by a UV unit prior 
to being pumped back to the head of the plant chamber. Sludge is transferred to the sludge drying bed for 



Eurobodalla IWCM Review  

 

 
 Page 3 

 

dewatering. Drainage from the sludge drying bed is pumped back to the wastewater tank. Supernatant can 
be PAC dosed if required (Hydrosphere Consulting, 2016b). 

The SWTP was commissioned in 2012 and is located near the Tuross River pumping station. The WTP was 
originally designed with a capacity of 6 ML/d but is operated at 4 ML/d to improve water quality performance. 
Raw water is pumped from the bores located along the river into a balance tank via a spray type aerator. 
Sodium hydroxide is dosed into the inlet tank for pH correction. Aerated water is then dosed with sodium 
hypochlorite and PAC coagulant. Dosed water flows to eight pressure sand filters via two hydrocyclone 
mixers into the clearwater tank. The pressure filters are backwashed automatically with differential 
pressures, with the water from the other filters. Filter backwash wastewater gravitates to the sludge lagoon. 
After a set time, the top lagoon decants into the bottom lagoon before being pumped back to the WTP 
header tank. Filtered water is disinfected with sodium hypochlorite and UV and fluoridated then supplied to 
the reticulation system (Hydrosphere Consulting, 2016b).  

 
Figure 7: Water supply system schematic – existing system 

 



Eurobodalla IWCM Review  

 

 
 Page 4 

 

 
Figure 8: Eurobodalla water supply system - existing 



Eurobodalla IWCM Review  

 

 
 Page 5 

 

2.2 Sewerage Systems 
ESC operates six sewerage schemes servicing the areas of Batemans Bay, Tomakin (including 
Rosedale/Guerilla Bay), Moruya, Tuross, Bodalla (including Potato Point) and Narooma. The collection and 
transfer systems and STP locations are shown on Figure 9 and described in the following sections. The 
majority of towns and villages are connected to a sewerage network while rural areas of the Shire rely on 
OSSM systems. Villages which are not connected to sewerage include South Durras, Nelligen, Akolele, 
Mystery Bay, Congo, Central Tilba and Tilba Tilba. 

2.2.1 Batemans Bay sewerage scheme 

The Batemans Bay sewerage scheme provides sewage collection, transport and treatment facilities for the 
localities of Maloneys Beach, Long Beach, Surfside, North Batemans Bay, Batemans Bay, Catalina, 
Batehaven, Sunshine Bay, Denhams Beach, Surf Beach, Lilli Pilli and Malua Bay. The scheme includes 
collection and transfer systems which comprise 235 km of gravity mains, 83 km pressure pipe, 57 sewage 
pumping stations (SPSs), associated rising mains and a small pressure sewer system catchment. Sewage is 
transferred to the Batemans Bay STP. The sewer network servicing this area is extensive and is grouped 
into three catchments (Figure 10): 

• The northern catchment serving the area north of Clyde River with 20 SPSs. 

• The central catchment covering the central commercial areas with 25 SPSs. 

• The southern catchment servicing the Lilli Pilli and Malua Bay areas (south of the STP) with 12 
SPSs. 

Three major pumping stations (BB01, BB54 and BB40) discharge flow directly to the Batemans Bay STP. 

Standby generators (mobile) and detention storage are available for all SPSs. 

The Batemans Bay STP was originally constructed in the late 1970s to cater for a design load of 15,000 
equivalent persons (EP). The original STP was based on an extended aeration activated sludge process with 
tertiary filtration and was upgraded in 2012 to include tertiary filtration, UV disinfection, effluent reuse, 
aerobic digestion of sludge and mechanical dewatering. The 2012 upgrade aimed to increase the plant’s 
capacity to 25,800 EP however the capacity of the secondary clarifiers, the aeration system and the tertiary 
filtration system is lower than this capacity (PWA, 2018c).  

Waste activated sludge from the secondary treatment process is transferred into two aerobic digesters where 
the sludge is stabilised and thickened. The digesters are aerated by a diffused aeration system. The 
stabilised and thickened sludge is thickened via a mobile centrifuge and stockpiled for transport to the Bega 
Valley for beneficial reuse on agricultural land. 

UV disinfected effluent is transferred to a reuse effluent storage tank. Excess effluent discharges into the 
ocean via an outfall. UV disinfected effluent utilised for reuse is further disinfected by chlorination (dosing 
with liquid chlorine). Tertiary treated effluent is reused on-site (equipment wash down and irrigation) and off-
site at the Catalina Country Club golf course and Hanging Rock sports fields. 



Eurobodalla IWCM Review  

 

 
 Page 6 

 

 
Figure 9: Eurobodalla sewerage systems - existing 



Eurobodalla IWCM Review  

 

 
 Page 7 

 

 
Figure 10: Batemans Bay sewerage system 



Eurobodalla IWCM Review  

 

 
 Page 8 

 

2.2.2 Tomakin sewerage scheme 

The Tomakin sewerage scheme provides sewage collection, transport and treatment facilities for Tomakin, 
Mossy Point, Broulee and Mogo comprising mixed urban and commercial development. A pressure 
sewerage scheme was constructed for Rosedale and Guerilla Bay in 2017 with treatment at the Tomakin 
STP. The scheme comprises 43 km of gravity mains, 34 km of pressure pipe, 26 SPSs and associated rising 
mains (Figure 11). Standby generators (mobile) and detention storage are available for all SPSs.  

Sewage is transferred to the Tomakin STP for treatment. The STP is a continuous extended aeration plant 
originally commissioned in 1985 with a nominal design capacity of 10,000 EP. Final treated effluent from the 
Tomakin STP is discharged to the ocean through a near shore ocean outfall. The outfall main from the STP 
consists of approximately 1,200 m of 525 mm diameter pipeline from the effluent ponds to the ocean 
discharge at Long Nose Point. 

A reclaimed water pumping station supplies reclaimed water via a pressure pump. Disinfection is provided by 
an in-line UV disinfection unit. Reclaimed water is used on-site for operation and maintenance including 
wash down of equipment. Reclaimed water is also supplied from this system to a storage tank which is used 
for filling water tanker trucks by a booster pump for dust suppression and roadwork operations. 

 
Figure 11: Tomakin sewerage system 



Eurobodalla IWCM Review  

 

 
 Page 9 

 

2.2.3 Moruya sewerage scheme 

The Moruya sewerage scheme provides sewage collection, transport and treatment facilities for several 
localities comprising mixed urban and commercial development including Moruya, North Moruya, the Moruya 
Airport, and Moruya South Head. The source of the wastewater is mainly residential properties and a small 
number of commercial and industrial customers. The sewerage scheme supports the highest ratio of 
permanent to holiday residents in Eurobodalla Shire. The scheme includes collection and transfer systems 
which comprise 65 km of gravity mains, 23 km of pressure pipe, 20 SPSs and associated rising mains. 
Standby generators (mobile) and detention storage are available for all SPSs. The SPSs include some lift 
pumping stations. Three major pumping stations (MO01, MO05 and MO10) discharge flow directly to the 
Moruya STP. 

 
Figure 12: Moruya sewerage system 



Eurobodalla IWCM Review  

 

 
 Page 10 

 

The Moruya STP has a capacity of 8,000 EP with an extended aeration process and tertiary treatment. 
Dewatered sludge from drying beds is stockpiled for transport to Bega Valley for beneficial reuse on 
agricultural land.  

Tertiary treated effluent from the STP is either discharged to Ryan’s Creek, a tributary of the Moruya River or 
recycled at a number of locations (GMWater, 2020): 

• Moruya golf course – effluent reuse on the Moruya Golf Course commenced in the early 1990s. 
Effluent is held in an aerated storage dam on the course for irrigation.  

• High school – spare capacity in the golf course pumping system is used to supply effluent to the 
Moruya High School for irrigation.  

• The Ack Weyman Oval is supplied with recycled water stored at the golf course when there is spare 
capacity for irrigation. 

• Riverside Park and amphitheatre located on the southern side of Moruya River used for markets and 
concerts for irrigation.  

• Dust suppression - water is collected by tankers and used during construction. 

• On-site use at the Moruya STP. 

A pipeline to supply recycled water to the North Moruya industrial estate is currently not in use. 

2.2.4 Tuross sewerage scheme 

The Tuross sewerage scheme provides sewage collection, transport and treatment facilities for Tuross Head 
as well as overflows from the Turlinjah effluent reuse scheme (Figure 13). The area serviced by the schemes 
comprises mixed urban and commercial development. The Tuross Head scheme includes collection and 
transfer systems which comprise 42 km of gravity mains, 12 km of pressure mains, 10 SPSs and associated 